
M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 1 

 

HENKEL ADHESIVE TECHNOLOGIES INDIA PVT. LTD. 

PFR for Environmental Clearance (EC) of proposed green field project for 

manufacturing of Adhesives, Sealants and surface treatment products at Plot 

No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. 

© Goldfinch Environmental Engineering Systems Private Limited (Goldfinch), February 

2020 

This report is released for the use of the M/s. HENKEL ADHESIVE TECHNOLOGIES INDIA 
[...]
0.2100 3 0.5472 15 13.3152 Local Road 

561 
Acetic acid ethenyl ester, polymer 

with chloroethene and eth-ene 
Solid 

Ware 

house 
0.0250 284 7.0975 15 172.7049 Local Road 

562 Maize starch Solid 
Ware 
house 

0.0250 634 15.8430 15 385.5120 Local Road 

563 Iron trichloride Solid 
Ware 
house 

0.0250 1 0.0250 15 0.0148 Local Road 

564 Triazine 2,4,6(1H,3H,5H) trione, Liquid 
Ware 
house 

0.0210 6 0.1277 15 3.1084 Local Road 

565 1,21-Dimethylethyl Hydroperoxide Solid 
Ware 
house 

0.0250 1 0.0336 15 0.8185 Local Road 

566 Alkylphenol ethoxylate Solid 
Ware 
house 

0.0250 8 0.1899 15 4.6216 Local Road 

567 Nonionic Surfactant Solid 
Ware 
house 

0.0250 2 0.0466 15 1.1346 Local Road 

568 Calcite Solid Ware 0.0250 233 5.8250 15 141.7417 Local Road 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 66 

 

house 

569 
Additive Plasticizer or 2,2,4-
trimethyl-1,3-pentanediol diiso-
butyrate 

Solid 
Ware 

house 
0.2100 1 0.1594 15 3.8796 Local Road 

570 Polyethyleneimine Solid 
Ware 
house 

0.0250 99 2.4856 15 60.4841 Local Road 

571 N-Methylolacrylamide Liquid 
Ware 
house 

0.2100 2 0.4965 15 12.0827 Local Road 

572 Ammonia Liquid 
Ware 
house 

0.2100 48 10.0251 15 243.9437 Local Road 

573 
Mixture of Water,Methyl Alcohol 
and formaldehyde 

Liquid 
Ware 
house 

0.2100 2 0.3666 15 8.9215 Local Road 

574 Ethenyl acetate Liquid 
Ware 
house 

0.0250 2309 57.7366 15 
1404.923

2 
Local Road 

575 1, 2-Benzenedicarboxylic acid Liquid 
Ware 
house 

0.2100 6 1.3614 15 33.1280 Local Road 

576 Hydrogen peroxide Liquid 
Ware 
house 

0.2100 105 22.0442 15 536.4101 Local Road 

577 

Composed of White mineral 
oil,Distillates (petroleum), 

hydrotreated heavy 
paraffinic,Aluminium Tristereate 

Liquid 
Ware 

house 
0.2100 4 0.8561 15 20.8313 Local Road 

578 Sodium formaldehyde sulfoxylate Solid 
Ware 
house 

0.0250 64 1.5902 15 38.6955 Local Road 

579 
mineral oil, fatty acid condensate, 
polyether 

Liquid 
Ware 
house 

0.2100 1 0.2725 15 6.6311 Local Road 

580 
Mixture, containing 5-Chloro-2-
methyl-2H-isothiazol-3-one and 2- 
Methyl-2H-isothiazol-3-one (3:1) 

Liquid 
Ware 

house 
0.2100 48 10.0987 15 245.7362 Local Road 

581 
Fatty alcohol polyglycolether in 
aqueous solution 

Solid 
Ware 
house 

0.0250 8 0.2040 15 4.9650 Local Road 

582 Vinyl acetate Powder 
Ware 
house 

0.0250 19344 483.6060 15 
11767.74

59 
Local Road 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 67 

 

2.7 Resource optimization/recycling and reuse envisaged in the project 

To conserve the water, various recycle/ reuse schemes and most energy efficient 

technology will be selected and implemented at proposed green field project. 

2.8 Availability of water its source, energy/power requirement and source 

2.8.1 Water Requirement and Source 

The total water requirement will be 239 CMD. The water will be supplied by MIDC 

Kurkumbh. The details of water requirement are given in Table 2-5. 

 

2.8.2  Power Requirement 

Power requirement for project is made available through MSEDCL.  

Power required as connected load: 6531 KW 

 Power required as operation load: 4467 KVA 

 

2.8.2.1 Emergency power 

2 Nos. D.G Sets having capacity 2000 KVA each will be required for proposed green field 

project. 

  



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 68 

 

2.8.3 Fuel Requirement  

 

 

 

2.9  Quantity of wastes to be generated (liquid and solid) and scheme for 

their management/disposal 

2.9.1  Gaseous Emissions 

Details of gaseous emissions from Flue gas are given in Table 2-4 

 

Table 2-3: Details of emissions from flue gas 

Sr. 

No. 
Pollutant 

Source of 

Emission 
Emission rate 

1. SO2 Boilers & Thermopac  13.83 g/s 

2. SPM Boilers & Thermopac 0.184 g/s 

 

Note: Emission rate given is based on 100% fuel consumption 

Details of stack mitigation measures are given in Table 2-4. 

Fuel Total Fuel Quantity 

FO 553 Kg/Hr 

HSD 1300  Lit/Hr 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 69 

 

Table 2-4: Details of stacks along with their mitigation measures  

 Thermopack Boiler DG set DG set 

Capacity 25 Lac Kcal/Hr 3 TPH 2000 KVA 2000 KVA 

Fuel type FO FO HSD 

Fuel quantity 333 Kg/Hr 220Kg/Hr 650 Lit/Hr 650 Lit/Hr 

MOC MS MS -- -- 

Shape Round Round Round Round 

Diameter (m) 0.3 0.45 0.1 0.1 

Stack Height m (above 
ground level) 

40  35 30 30 

Gas temperature (0 C) 135 110 150 150 

APC system Stack  Stack 
Stack & acoustic 

enclosure 

Stack & acoustic 

enclosure 

 

2.9.2 Water Requirement & Effluent Generation 

 

Table 2-5: Details of Raw water consumption 

Particulars Consumption 

(CMD) 

Loss /gain 

(CMD) 

Effluent 

(CMD) Water Requirement 

Domestic 33 7 27 

Industrial process + Floor & 

equip. washing 
84 50 34 

Cooling Tower 59 53 6 

Make up water Boiler  

(DM water + chillar) 
23 20 3 

Gardening 40 40 0 

Total 239 170 70 

 

  



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 70 

 

Treatment Scheme for Trade and Domestic Effluent 

 

Table 2-6: ETP Characteristics 

 

Parameter Unit 
Primary 

Treatment 

Secondary 

Treatment 

Tertiary 

treatment 

Final 

treated 

water 

Flow m3/day 43 138 138 138 

pH ---- 6.5 -8.5 7 – 8 7 – 8 6.0 -8.5 

COD mg/l < 10000 < 7000 < 450 <250 

BOD3 days 

270C 
mg/l < 5000 < 3500 < 250 < 30 

O & G mg/l < 10 < 10 < 10 < 10 

TSS mg/l < 500 < 100 < 100 < 100 

TDS mg/l < 6000 < 5100 < 1800 < 2100 

 

Note : Trade effluent 43 CMD will be collected in collection pit & it will be pumped to the 

existing ETP of Henkel Adhesive Technologies premises located at plot No. D-4/1. The 

pumped water from Henkel D-4/2 will be treated in conventional ETP Consisting of 

Primary, secondary and tertiary Treatment. After treatment it will be sent to CETP 

Kurkumbh. The Capacity of ETP is 150 CMD & it  is sufficient to treat total effluent of 138 

CMD which consist 43 CMD effluent from Henkel D- 4/2, 85 CMD from sister concern 

industry Henkel D-4/1 & 10 CMD from Henkel Anand. Products of this all Henkel units 

are in same category therefore the effluent Characteristics is same. 

 

Primary treatment 

The system will be designed to treat 138 m3/day of waste.  This Waste water flows to 

hold tank from production plants. From hold tank effluent shall be pumped to the bar 

screen, here coarse solid are trapped and removed. From bar screen effluent goes to oil 

and grease trap where oil and grease traces are removed. From oil & grease trap effluent 

flows to neutralization tanks which also serve as equalization tanks. The effluent shall be 

equalized/ neutralized by adding Acid/ Alkali and also homogenized contents of the 

equalization tank are mixed with blown air by air blower and diffuser arrangement. The 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 71 

 

effluent then pumped to the flash mixer provided with alum dosing as coagulant & to 

enhance the formation of flocks it is passed through Flocculation Tank where 

Polyelectrolyte is added. From Flocculation Tank effluent flows to primary clarifier where 

primary sludge will settle at the bottom and the clear overflow will enter the bio reactor. 

Primary clarifier shall be provided with clarifier mechanism. 

2.2 Secondary Treatment.  

The secondary Treatment is based on the principal of aerobic biological oxidation. 

Considering the BOD concentration, a two stage series   biological oxidation is offered. 

Bio-reactors contain biological mass kept in suspension. The mixing and oxygen transfer 

within the bio-reactors shall be done by fine bubble diffusers. The MLSS from the Bio-

Reactors shall over-flow to secondary clarifiers (with clarifier mechanism) for settling. 

Settled bio-mass shall be recycled back to bio-reactor to maintain the MLSS 

concentration and excess bio-mass wasted periodically. 

 

2.3 Tertiary treatment: 

The system will be designed to treat 150 m3/day of waste .This biologically treated 

sewage from intermediate tank shall be pumped through a pressure sand filter (PSF) for 

removing any fine solids escaping the secondary settling tank & then through Activated 

Carbon filter for removal of odor & color.   

Treated water from the final tank will be sent to CETP for final disposal.  

2.4 Sludge Handling. 

The sludge generated from the primary and secondary settling tanks will be collected in 

sludge collection tank and pumped by screw pumps to filter press. The cake obtained 

from the filter press will be sent for disposed to notified common Hazardous Waste 

Treatment Storage Disposal Facility. The filtrate from the filter press will be recycled to 

equalization tank. 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 72 

 

Schematic diagram of Effluent Treatment Scheme 

 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 73 

 

Treatment Scheme for Domestic Wastewater 

Domestic wastewater will be treated in STP of capacity 90 CMD of Henkel Adhesive 

Technologies premises located at plot No. D-4/1 which is adjacent to the plot D-4/2. 

Treated wastewater will be recycled and reused for the gardening in non-monsoon 

season and for utilities in monsoon season after disinfection. 

2.9.3  Details of Hazardous wastes 

The types of Hazardous wastes generated from the project, method of disposal is 

shown in below table 2-7 

 

Table 2-7: Details of Hazardous Solid waste along with the Category and 

disposal method  

Sr. 

No. 

Category 

No. 
Type of Waste Unit 

Total 

Quantity 
From Disposal 

1. 21.1 

Adhesive Waste (filter 
residue/cleaning/ 

scrap/QC/cotton 
waste/used PPE) 

MTPA 850 All operating areas CHWTSDF 

2. 5.1 Used lube oil MTPA 36 All operating areas CHWTSDF 

3. 23.1  Waste residue MTPA 30 
Return from 
Customer 

CHWTSDF 

4. 3.3 Oil filters MTPA 23 Thermopack CHWTSDF 

5. 15.2 Asbestos gasket MTPA 1.64 
Engg. Packing 

Material 
CHWTSDF 

6. 26.2 Spent solvent MTPA 122 
Cleaning of 
equipment  

CHWTSDF 

7. 33.1 
Empty Hazardous 

drums/barrels 
MTPA 4000 

QC retain 
sample/leak 

material/ blending 
/Painting drums 

CHWTSDF/ 

Authorized 
vendor 

8. 23.1 Resin waste MTPA 5 Softener Plant CHWTSDF 

9. 35.3 ETP Sludge MTPA 400 ETP CHWTSDF 

10 35.3 Spent carbon MTPA 15 ETP CHWTSDF 

11. 23.1 Scrubber waste MTPA 6 Scrubber  

12. 27.1 Silicon - containing MTPA 160 Production plant To 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 74 

 

 

Other waste: 

Sr. No. Description Total (MTPA) Disposal 

1. Used batteries 1.0 Authorized Recycler 

2. Bio-medical wastes 10 Authorized Recycler 

 3. E-waste 1.2 Authorized Recycler 

 

Non- Hazardous Waste: 

Sr. No. Description 
Total 

(MTPA) 
Disposal 

1. 
Pipes, steel structures, valves, 

pumps 
135 Sale to authorized vendor 

2. 
Engg Wastes (Nut bolt, fasteners, 

storage rack bars etc.) 
40 Sale to authorized vendor 

3. Metal drums/Waste 138 Sale to authorized vendor 

4. 
Poly bag/Plastic ,Jumbo Bags with 
liners, Office waste, Glass scrap, 

Paper bags 
826 Sale to authorized vendor 

5. HDPE Drums 12 Sale to authorized vendor 

6. Wooden scrap/ Pallet 900  Sale to authorized vendor 

7. STP sludge 20 

Will be used as manure 
for gardening after 
analysis and approval 

from the competent 
authority 

8. Used PPEs 2 Sale to authorized vendor 

9. 
Empty chemical bottles  and 

Glassware 
2 Sale to authorized vendor 

residues CHWTSDF 

13. 23.1 
Process waste & 

residues 
MTPA 95 Production plant 

To 
CHWTSDF 

14 

 
33.1 

Discarded 

containers / barrels 
/ liners 

MTPA 610 
All operating 

areas 
CHWTSDF 



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 75 

 

10. Floor tiles and Construction waste 17 Sale to authorized vendor 

11. Canteen Waste 142  Sale to authorized vendor 

12. Cotton waste 113  Sale to authorized vendor 

13.  Poly bag/Plastic /Cardboard 57 Sale to authorized vendor 

 

  



M/S. Henkel Adhesives Technologies 

India Pvt. Ltd 

     Proposed green field project for manufacturing of Adhesives, Sealants and surface 

treatment products at Plot No.: D-4/2, MIDC Kurkumbh, Dist. Pune, Maharashtra. Pre-Feasibility Report 

 

Prepared by Goldfinch Engineering Systems Pvt. Ltd.  Page 76 

 

2.10 Schematic representations of the feasibility drawing which gives information of 

EIA purpose. 

Project Identification  
what environmental impacts are normally associated with such type of projects being  

proposed? 

Pre-feasibility Analysis  

Is the Project feasible from an environment point of view? 

 
Project Design 

(a) What negative environmental impacts could arise if the proposed project is 

implemented with proposed design? 
(b) Is there alternative design with less environmental impacts? 

 

Project Appraisal  
Have all the environmental concerns associated with the project been eliminated? 

 

Project Implementation  

What environmental concerns might arise at the implementation phase of the project? 

 

Preparation of an Environment Monitoring and Evaluation Plan 
(a) What environment monitoring indicators are required to ensure that 

the implementation of components of the project will be executed within 
environmentally sound limits? 

(b) What is required to ensure that the recommended environmental control 
measures will be implemented and enforced? 

 
(Prepare a comprehensive environment monitoring and management plan) 

 
 

Post EIA Monitoring and Environment Audit 
(a) Is the implementation of components of the project being executed in an  